
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



TCEQ-20972 (08/31/2023)  Page 1 of 5
[...]
1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
N/A 

2. Describe existing disturbances, vegetation, and land use:  
N/A 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 



 

 

 

 

 

 

Attachment B 

Core Data Form 

 

 

 

 

 

 

 

 

 



TCEQ-10400 (11/22) Page 1 of 3 

          TCEQ Core Data Form  

 

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal (Core Data Form should be submitted with the renewal form)    Other       

2. Customer Reference Number (if issued) Follow this link to search 

for CN or RN numbers in 

Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN 600647614   RN 101721645 

SECTION II: Customer Information 
 

4. General Customer Information                                       5. Effective Date for Customer Information Updates (mm/dd/yyyy)  5/8/2025 

 New Customer                                             Update to Customer Information                      Change in Regulated Entity Ownership 

Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State 

(SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

City of Castroville       

7. TX SOS/CPA Filing Number 

N/A 

8. TX State Tax ID (11 digits) 

N/A 

9. Federal Tax ID  

(9 digits) 

74-6000497 

10. DUNS Number (if 
applicable) 

013891544 

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other        

                            

  Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 

Occupational Licensee        Responsible Party                VCP/BSA Applicant                       
 Other:                                                                                                        

15. Mailing  

Address:  

1209 Fiorella St 

      

City  Castroville State  TX ZIP  78009 ZIP + 4  4578 

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

N/A N/A 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

 TCEQ Use Only 

https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/


TCEQ-10400 (11/22) Page 2 of 3 

(  830  ) 931-4090      0 (  0  )     -       

SECTION III: Regulated Entity Information 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 

as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

City of Castroville Wastewater Treatment Facility 

23. Street Address of 

the Regulated Entity:             

(No PO Boxes) 

818 Alsace Avenue 

      

City  Castroville State  TX ZIP  78009 ZIP + 4  2919 

24. County Medina 

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 
N/A 

26. Nearest City    State Nearest ZIP Code 

N/A NA N/A 

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:  N/A 28. Longitude (W) In Decimal:  N/A 

Degrees Minutes Seconds Degrees Minutes Seconds 

N/A N/A N/A N/A N/A N/A 

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 

 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952 N/A 221320 N/A 

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

Treat and discharge domestic wastewater. 

34. Mailing  

Address:  

1209 Fiorella St 

      

City  Castroville State  TX ZIP  78009 ZIP + 4  4578 

35. E-Mail Address:  rcarrasco@castrovilletx.gov 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 830 ) 931-4090    N/A ( N/A )    -       

 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this 

form. See the Core Data Form instructions for additional guidance.   

 





 

 

 

 

 

 

Attachment C 

Plain Language Summary 

 

 

 

 

 

 

 

 

 



TCEQ-20972 (08/31/2023)  Page 1 of 5 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 

TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 
Pollutant Discharge Elimination System (TPDES) and Texas 
Land Application (TLAP) Permit Applications 
 

Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The City of Castroville (CN600647614) operates the City of Castroville Wastewater Treatment 
Facility (RN101721645), a domestic wastewater treatment plant. The facility is located at 818 
Alsace Avenue, in Castroville, Medina County, Texas 78009. This application is for a renewal 
to discharge treated domestic wastewater effluent at a daily average flow not to exceed 0.70 
MGD via Outfall 002 (discharge to a drainage swale, thence to Medina River).  

Discharges from the facility are expected to contain Carbonaceous Biochemical Oxygen 
Demand (CBOD5), Total Suspended Solids (TSS), Ammonia Nitrogen (NH3-N), Total Phosphorus, 
and Escherichia coli. Domestic wastewater is treated by the following process. Wastewater 
enters the treatment plant through a drum screen where primary solids are removed through 
a screw conveyor. The flow stream continues to an activated sludge carousel operating in 
complete mix mode. Flow from the oxidation ditch proceeds to a clarifier where suspended 
solids are removed from the flow stream. Solids from the clarifier are stored in the sludge 
holding basin before they are dewatered in the sludge screw press. The dewatered sludge is 

https://texreg.sos.state.tx.us/public/readtac$ext.ViewTAC?tac_view=4&ti=30&pt=1&ch=39
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351


TCEQ-20972 (08/31/2023)  Page 2 of 5 
Wastewater Individual Permit Application, Plain Language Template 

trucked off to a landfill. Clarified effluent continues to a disc cloth filter where suspended 
solids are strained from the effluent as a polishing step of the treatment, and then to a 
chlorine contact chamber where the effluent is disinfected before it is discharged into a 
drainage swale which goes to Medina River. 
 
  



TCEQ-20972 (08/31/2023)  Page 3 of 5 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

La Ciudad de Castroville (CN600647614) opera la Planta de Tratamiento de Aguas Residuales 
de la Ciudad de Castroville (RN101721645), una planta de tratamiento de aguas residuales 
domésticas. La instalación está ubicada en 818 Alsace Avenue, en La Ciudad de Castroville, 
Condado de Medina, Texas 78009. Esta solicitud es para una renovación de descarga de 
efluente de aguas residuales domésticas tratadas con un caudal promedio diario que no 
exceda los 0.70 MGD a través del punto de descarga 002 (descarga a un canal de drenaje, y 
luego al río Medina). 

Se espera que las descargas de la instalación contengan Demanda Bioquímica de Oxígeno 
Carbonáceo (CBOD5), Sólidos Suspendidos Totales (TSS), Nitrógeno Amoniacal (NH3-N), 
Fósforo Total, y Escherichia coli.. Aguas residuales domésticas. está tratado por mediante el 
siguiente proceso. Las aguas residuales ingresan a la planta de tratamiento a través de una 
criba de tambor donde los sólidos primarios se eliminan mediante un transportador de 
tornillo. La corriente de flujo continúa hacia un carrusel de lodos activados que opera en 
modo de mezcla completa. El flujo del canal de oxidación pasa a un clarificador donde se 
eliminan los sólidos en suspensión de la corriente de flujo. Los sólidos del clarificador se 
almacenan en la balsa de retención de lodos antes de ser deshidratados en una prensa de 
tornillo para lodos. Los lodos deshidratados se transportan en camiones a un vertedero. El 
efluente clarificado continúa hacia un filtro de tela de disco, donde se filtran los sólidos en 
suspensión del efluente como un paso de pulido del tratamiento, y luego a una cámara de 
contacto con cloro donde se desinfecta el efluente antes de ser descargado en un canal de 
drenaje que desemboca en el río Medina. 
  



TCEQ-20972 (08/31/2023)  Page 4 of 5 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20972 (08/31/2023)  Page 5 of 5 
Wastewater Individual Permit Application, Plain Language Template 

Example 

Individual Industrial Wastewater Application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 